SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
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purious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 998.78611 MHz | -46.92 dBm -33,929 dB 30,000 MHz | 1.000 GHz | 8992.48626 MHz 19 dBm -34,19 d&
1.000 GHz L GHz | 1.000 MHz 1.69668 GHz | -45.41 dBm -32,41 dB 1.000 GHz 1,700 GHz | 1.64685 GHz | 92 dém -34,92 dB
1.785 GHz 3,000 GHz 1.000 Mz | 46,68 dBm -33.65 dB 1.765 GHz 3,000 GHz 2.07939 GHz a8 dBm -33.86 di
3.000 GHz S, GHz | 1.000 MHz -41.38 dBm -28.38 dB 3.000 GHz 9.000 GHz | 6.959592 GHz | -41.51 dBm -28.51 dB
9.000 GHz 13.000 GHz 1.000 MHz | 1 | -41.97 dim -28.97 dB 9.000 GHz | 13. 1.000 MHz | 12.40082 GHz -42.05 dBm | -29.05 dB |
13.000 GHz 16.000 GHz 1.000 MHz 16.38900 GHz -30.79 dBm .79 dB 13.000 GHz 18. 1.000 MHz 16.38576 GHz -32.90 dBm 6,90 dB
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Middle Channel / QPSK

Middle Channel / 16QAM

clruim

Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Lavel 000 dém Offset 11,70 dB Mode Auto Swesp
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purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | Range Up | Frequency 1 Power Abs ALimit
30,000 Mz 1.0 1.000 MHz -47.14 dBm 30,000 MHz | 1.000 GHz | 958, 12344 Mz -47.06 dBm -34,06 dp
1.000 GHz i GHz | 1.000 MHz i | -48.07 dBm 1.000 GHz 1,700 GHz | 1.62916 GHz | 47,76 dBm -34.76 0B
1.785 GHz 3,000 GHz 1.000 MHz | 2.00444 GHz -46,71 dBm id 1.765 GHz 3.000 GHz 2.07304 GHz -46,70 dBm | -33.70 di
3.000 GHz 2.000 GHz | 1.000 Mz 59792 GHz | -41,51 dBm -28.51 dB 3.000 GHz 2.000 GHz | 6.59292 GHz | -41.48 dBm -26.48 dB
9.000 GHz 13.000 GHz 1.000 MHz | -41.99 dim -28.99 dB 9.000 GHz | 1.000 MHz | 12.37233 GHz -41.95 dBm | -28.95 dB |
13.000 GHz 16.000 GHz 1.000 MHz -30.71 dBm .71 dB 13.000 GHz 1.000 MHz 7576 GHz -30.62 dBm .62 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 997.33363 MHz | -47.21 dBm -34.21 dB 30,000 MHz | 1.000 GHz | 858.06847 MHz -47.21 dBm -34.21 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.65155 GHz | -47.99 dBm -34,99 dB 1.000 GHz 1,700 GHz | .63511 GHz | -48.07 dBm -35,07 d&
1.785 GHz 3,000 GHz 1.000 MHz | 2 GHz 46,64 dBm -33.64 R 1.765 GHz 3.000 GHz 2.00280 GHz -46,67 dBm | -33.67 di
3.000 GHz 9.000.GHz | 1.000 MHz 6, GHz | -41,24 dBm -268.24 dB 3.000 GHz 9.000 GHz | 5.83083 GHz | -41.48 dBm -28.48 dB
9.000 13.000 GHz 1.000 MHz | 2 GHz | -41.84 dBm -28.84 dB 9.000 GHz | 1.000 MHz | 12.35733 GHz -41.92 dBm | -28.92 dB |
13.000 GHz 16.000 GHz 1.000 MHz GHz -30.75 dBm 13.000 GHz 1.000 MHz 16.34951 GHz -30.78 dBm .78 dB
' | i
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Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep Ref Level 0,00 dém Offset 11,70 d& Mode Auto Swesp
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purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Frequency 1 Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B50.93703 M| -47.21 dBm -34.21 dB 30,000 MHz 892.97101 MHz -47.11 dBm 34,11 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69563 GH -33,81 dB 1.000 GHz 1.63511 GHz | -47.95 dBm -34.95 dB
3,000 GHz 1.000 MHz | 297181 G -33,73 R 1.765 GHz 2.08045 G -46 85 dBm | -33.85 di
9.000.GHz | 1.000 MHz -28.32 dB 3.000 GHz 6.99392 GHz | -41,15 dBm -28.15 dB
13.000 GHz 1.000 MHz | -28.95 dB 9.000 GHz | 12.37283 GHz -41.51 dém -28.61 dB
18:000 GHz 1.000 MHz 13.000 5Hz 1.000 MHz 16.39701 GHz -39.75 dém 6.75 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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purious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz | -47.20 dBm -34.20 dB 30,000 MHz | 1.000 GHz | 874.55022 MHz -47.22 dBm -34.22 dB
1.000 GHz i GHz | 1.000 MHz 1.63721 GHz | -47.84 dBm -34,84 0B 1.000 GHz 1,700 GHz | 1.69493 GHz | -34.94 B
1.785 GHz 3,000 GHz 1.000 MHz | ~46,44 dBm -33,44 R 1.765 GHz 3.000 GHz 2.81708 GHz -46,50 dBm | -33.50 di
3.000 GHz S, GHz | 1.000 MHz -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz | 6.99692 GHz | -41,38 dBm -26.38 dB
9.000 GHz 13.000 GHz 1.000 MHz | -41.85 dBm -28.85 dB 9.000 GHz | 1.000 MHz | 12.37983 GHz -41.92 dBm | -28.92 dB |
13.000 GHz 16.000 GHz 1.000 MHz -30.87 dBm .87 dB 13.000 GHz 1.000 MHz 17.71523 GHz -30.79 dBm .79 dB
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Highest Channel / QPSK

Highest Channel / 16QAM
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purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency 1 Power Abs | ALimit
30,000 Mz 1.0 1.000 MHz 99761850 MHz | -47.17 dBm -34,17 dB 30,000 MHz | 1.000 GHz | 93964768 MHz 22 dém -34,22 db
1.000 GHz i GHz | 1.000 MHz 1.66764 GHz | -47.90 dBm -34.90 dB 1.000 GHz 1,700 GHz | 1.68554 GHz | 68 dim -34,68 B
1.785 GHz 3,000 GHz 1.000 MHz | 2.08374 GHz -46,50 dBm -33.50 R 1.765 GHz 3.000 GHz 2.06769 GHz 49 dBm | -33.40 di
3.000 GHz 2.000 GHz | 1.000 Mz 6.83643 GHz | ~41.46 dBm -20.46 OB 3.000 GHz 2.000 GHz | 9842 GHz | -41,28 dBm -26.28 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.36983 GHz | -41.93 dBm -28.93 dB 9.000 GHz | 1.000 MHz | 0032 GHz -41.83 dém | -28.83 dB |
13.000 GHz 16.000 GHz 1.000 MHz 16.38784 GHz -30.60 dBm .60 dB 13.000 GHz 1.000 MHz 1201 GHz -32.82 dBm .82 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
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purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 945.45477 MHz | -47.23 dBm -34.23 dB 30,000 MHz | 1.000 GHz | 803.29085 MHz -47.19 dBm -34,19 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.66379 GHz | dBm -34,86 dB 1.000 GHz 1,700 GHz | 1.64735 GHz | -47.89 dBm -34,89 dB
1.785 GHz 3,000 GHz 1.000 MHz | 2.9804E GHz dRm | -33.84 R 1.765 GHz 3.000 GHz 2 GHz -46,58 dBm | -33.56 di
3.000 GHz 9.000.GHz | 1.000 MHz 6.88792 GHz | -41.43 dBm -28.43 dB 3.000 GHz 9.000 GHz | 5.83043 GHz | -41,58 dBm -28.58 dB
9.000 GHz 13.000 GHz 1.000 MHz | -41.82 dBm | -28.82 dB 9.000 GHz | 1.000 MHz | 39133 GHz - -28.97 dB |
13.000 GHz 16.000 GHz 1.000 MHz 30.77 dBm .77 dB 13.000 GHz 1.000 MHz 117 GHz .83 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency 1 Power Abs | ALimit
30,000 Mz 1.000 1.000 MHz 958.60820 MHz | -46.95 dBm -33,95 dB 30,000 MHz | 1.000 GHz | 975.03498 MHz -47.02 dém -34,02 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.65435 GHz | -34,67 dB 1.000 GHz 1,700 GHz | 1.67604 GHz | -48.01 dBm
1.785 GHz 3,000 GHz 1.000 MHz | 2.98416 GHz .62 dRm | -33.62 R 1.765 GHz 3.000 GHz 2.07757 GHz -46,50 dBm |
3.000 GHz 2.000 GHz | 1.000 Mz 6.59942 GHz | -41.39 dBm -28.39 dB 3.000 GHz 2.000 GHz | 6.86343 GHz | -41.53 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 2 GHz | -41.78 dBm | -28.78 dB 9.000 GHz | 1.000 MHz | 12.36283 GHz -41.85 dBm |
13.000 GHz 16.000 GHz 1.000 MHz 2 GHz -30.75 dBm .75 dB 13.000 GHz 1.000 MHz 17.69690 GHz -32.80 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band

4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
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purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 870:6 6 MHz | -46.97 dBm 30,000 MHz | 1.000 GHz | 894.42529 MHz -46.85 dBm -33,85 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.64700 GHz | -48.05 dBm 1.000 GHz 1,700 GHz | 1.65715 GHz | -34.96 B
1.785 GHz 3,000 GHz 1.000 MHz | 2.05728 GHz -46,70 dBm 7 1.765 GHz 3.000 GHz 2.08951 GHz -33.76 di
3.000 GHz 9.000.GHz | 1.000 MHz 6.84593 GHz | -41.45 dBm -28.45 dB 3.000 GHz 9.000 GHz | 6.99592 GHz | -26.24 dB
9.000 13.000 GHz 1.000 MHz | 12.38033 GHz | -41.88 dBm -28.89 dB 9.000 GHz | 1.000 MHz | 12.39783 GHz 98 dBm -28.88 dB |
13.000 GHz 16.000 GHz 1.000 MHz 17.70273 GHz -30.75 dBm 13.000 GHz 1.000 MHz 17.70148 GHz -30.93 dBm .83 dB
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LTE Band

4 /10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

clruim
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purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Frequency 1 Power Abs | ALimit
30,000 Mz 1.000 GHz 1.000 MHz 990, 54723 M| -47.17 dBm -34,17 dB 30,000 MHz 99781859 Mz
1.000 GHz 1,700 GHz | 1.000 MHz 1.69318 GH -45.36 dBm ,36 dB 1.000 GHz 1.69283 GHz |
3,000 GHz 1.000 MHz | 2.96728 G -46,68 dBm -33.68 R 1.765 GHz 2.G483E GHz -46.58 dBm 0
2.000 GHz | 1.000 Mz 699082 GHz ~41.46 dBm -20.46 OB 3.000 GHz 655092 GHz | -41.43 dBm -26.43 dB
13.000 GHz 1.000 MHz | 12.34633 GHz -41.87 dBm. 9.000 GHz | 12.35333 GHz -42.00 dém -29.00 d8
18:000 GHz 1.000 MHz 16.36618 GHz -39.86 dBm 13.000 GHz 1.000 MHz 16. 36284 GHz -32.68 dém -26.68 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 10MHz
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Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\Prk PARS Limnit rLy.. ok ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—$EURIOUS LINE ARS 27
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
= P || -0 dBm = P, =
el
-60 db
<70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 989.09285 MHz | -47.08 dBm -34,06 dB 30,000 MHz | 1.000 GHz | 998.30335 MHz -47.04 dBm -34.04 dB
1.000 GHz i GHz | 1.000 MHz 1.58683 GHz | -47.99 dBm -34,99 dB 1.000 GHz 1,700 GHz | 1.64630 GHz | -48.00 dBm -35,00 d&
1.785 GHz 3,000 GHz 1.000 MHz | 2.93642 GHz Bm -33.88 R 1.765 GHz 3.000 GHz 2.07428 GHz 5,86 dBm | -33.86 dB
3.000 GHz S, GHz | 1.000 MHz 6.99642 GHz | -41.41 dBm -28.41 dB 3.000 GHz 9.000 GHz | 6.99792 GHz | -41,23 dBm -28.23 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12 GHz | -41.91 dBm -28.91 dB 9.000 GHz | 1.000 MHz | 12.35083 GHz -41.83 dém | -28.83 dB |
13.000 GHz 16.000 GHz 1.000 MHz GHz -30.78 dBm .78 dB 13.000 GHz 1.000 MHz 1492 GHz -39.59 dBm .58 dB
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purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency 1 Power Abs | ALimit
30,000 MHz 1.0C 1.000 MHz 891.51674 MHz | -47.16 dBm -34,15 dB 30,000 MHz | 1.000 GHz | 897.33363 MHz -46.94 dBm -33,24 dB
1.000 GHz i GHz | 1.000 MHz 1.64140 GHz | -48.14 dBm -35,14 dB 1.000 GHz 1,700 GHz | 1.67744 GHz | -47.88 dBm -34,86 B
1.785 GHz 3,000 GHz 1.000 MHz | 835 GHz -46,60 dBm -33.50 R 1.765 GHz 3.000 GHz 2.08498 GHz -46,63 dBm | -33.63 di
3.000 GHz 9.000.GHz | 1.000 MHz GHz | -41.39 dBm -268.39 dB 3.000 GHz 9.000 GHz | 6.99392 GHz | -41.44 dBm -28.44 dB
9.000 GHz 13.000 GHz 1.000 MHz | GHz | -41.87 dBm -28.87 dB 9.000 GHz | 1.000 MHz | 12.39683 GHz -41.50 dBm | -28.50 dB |
13.000 GHz 16.000 GHz 1.000 MHz GHz -30.82 dBm .82 dB 13.000 GHz 1.000 MHz 16.38402 GHz -32.77 dBm .77 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrur L
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz | -47.16 dBm -34,15 dB 30,000 MHz | 1.000 GHz | 875.03428 MHz -47.24 dBm -34.24 dB
1.000 GHz 1.700 GHz | 1.000 MHz 1.69773 GHz | -38.31 dBm -25,31 dB 1.000 GHz 1,700 GHz | 1.69773 GHz | -42,17 dém -29,17 di
1.785 GHz 3,000 GHz 1.000 Mz | -46,68 dBm -33.68 db 1.765 GHz 3,000 GHz 2.07922 GHz -46,70 dBm | -33.70 di
3.000 GHz 9.000.GHz | 1.000 MHz -41.40 dBm -28.40 dB 3.000 GHz 9.000 GHz | 6.99242 GHz | -41.41 dBm -28.41 dB
9.000 GHz 13.000 GHz 1.000 MHz | -41.85 dBm -28.85 dB 9.000 GHz | 1.000 MHz | 10.64754 GHz -42.10 dBm | -29.10 dB |
13.000 GHz 16.000 GHz 1.000 MHz -30.60 dBm .60 dB 13.000 GHz 1.000 MHz 16.37701 GHz -30.66 dBm 6,66 dB
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Middle Channel / 16QAM
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-20 dB -20 dBm
-30 dB -30 dBm
= -40 dBm =
[ e [ I SR ailhaaestn it
O
60 e
-70 dB -70 dBm
-a0 der 60 dem
a0 dem -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | Range Up | Frequency 1 Power Abs | ALimit
30,000 Mz 1.000 1.000 MHz 994.51004 MHz | -47.10 dBm -34,10 dB 30,000 MHz | 1.000 GHz | 972.61119 MKz -47.08 dém -34,06 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69948 GHz | -45.18 dBm -32,18 dB 1.000 GHz 1,700 GHz | 1.69913 GHz | -46.27 dBm -33,27 dB
1.785 GHz 3,000 GHz 1.000 MHz | 208498 GHz -46,91 dBm -33,91 R 1.765 GHz 3.000 GHz 2.07181 GHz - -33.86 di
3.000 GHz 2.000 GHz | 1.000 Mz 59342 GHz | -41.36 dBm -28.36 dB 3.000 GHz 2.000 GHz | 41, -26.42 dB
9.000 GHz 13.000 GHz 1.000 MHz | -41.83 dBm | -28.83 dB 9.000 GHz | 1.000 MHz | -41.93 dém | -28.93 dB |
13.000 GHz 16.000 GHz 1.000 MHz -30.65 dBm .65 dB 13.000 GHz 1.000 MHz -30.58 dBm .58 dB
l i 1 i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

clrur

Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\rrk PARS Limit tLrurrx ¥
-10 AdAR—HEURIOUS LINE ARS PASS 10 dERP—EPURIONS LINE ABS P
SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
3048 -30 B
-0 d -40 dBm
Py = A
oo
iz
-60 de -60 db
<70 dBi <70 dBrm
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 984.24538 -47.28 dBm -34.26 dB 30,000 MHz | 1.000 GHz | 290 3 dBm -34.26 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.63441 | -47.88 dBm 1.000 GHz 1,700 GHz | -47.98 dBm -34,98 dB
1.785 GHz 3,000 GHz 1.000 MHz | 2.02983 GHz -46,70 dBm 7 1.765 GHz 3.000 GHz -46,60 dBm | -33.60 dB
3.000 GHz 9.000.GHz | 1.000 MHz GHz | -41,57 dBm -28.57 dB 3.000 GHz 9.000 GHz | -41.48 dBm -28.48 dB
9.000 13.000 GHz 1.000 MHz | -41.80 dBm 9.000 GHz | 1.000 MHz | -41.86 dBm | -208.86 dB |
13.000 GHz 16.000 GHz 1.000 MHz -30.62 dBm 13.000 GHz 1.000 MHz -30.84 dBm .84 dB
[ Jj

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dém

Offsat 11.70 dB Mode 4uto Sweep

Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk PARS Limit iLh-rk PARS
-10 MRR—HLUELOUS LINE ABS BARS -10 dEAR—FEUEIOUS LINE ABS I
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dB -30 dBm
WA ek L N
1 PR SN POy N JEGT SRP R R et & L,‘,,.,_/\.M P PO SRR NP S
60 e
-70 dBm
60 dem
90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz | 723.44578 M| 7 dB 30,000 MHz 93722359 Mz -42 .84 dém | -28,84 dp
1.000 GHz | 1.600 MHz 1.69353 GH 47 0B 1.69353 GHz | -44.95 dBm -31,95 dB
3.000° 1,000 MHz | 2.53559 G Bm | 2.53600 Gl 44,10 dBm | =31,
2,000 GHz | 1.000 Mz 685182 GHz | -37,25 dBm 6.85792 GHz | -37.15 dBm
13.000 Gl 1.000 MHz | 12.38083 GHz ~44.34 dBm._ 3 | 12.36483 GHz 44,25 dBm |
18:000 GHz 1.000 MHz 16.54451 GHz -42.20 dBm 13.000 GHz | 17.11945 GHz -42.23 dém
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

r
Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 L Count 100/100
@1 AvgPwr @1 AvgPwr
Limit EII\Prk PARS Limit
-10 AdAR—HEURIOUS LINE ARS PASS _10 ddRE INE_ARE
_SPURIOUS_.LINE_ABS SPURIOL
-20 da -20 dim
-30 dim
AT o 40 dBm ]
. s v
LM—I‘WMP\MM L LWWMH—WMM
60 dB
-70 dBm
-0 dam
a0 dem 20 dm
| Start 30.0 MH2 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz |
purious Emissions Bpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz | 1.000 MHz | 936.73913 MHz —42.84 dBm_ 30.000 MHz 1,000 MHz | 531.89156 MHz | -43.61 dBm -30.61 dB
1.000 GHz | 1,700 GHz | 1.600 MHz 1.64350 GHz | -46.03 dBm 1.000 GHz | | 1.44690 GHz | -45.98 dam |
1 3,000 G 1.000 MHz | 2 -4 dRm | 1.765 GHz | 3,000 GHz | 2,53682 GHz | -44.71.d8m -31,71 dB
3.000 GHz | 9.000 GHz | 1.000 MHz -37.14 dBm 0 GHz 9,000 GHz | 5.943092 GHz -37,37 dém | -24,37 di
9.000 GHz | 13.000 GHz 1.000 MHz | -44.29 dBm | 000 GHz | 1,000 MHz | .38333 ~44.16 dam | -31.16 d&
13.000 GHz 18:000 GHz 1.000 MHz -42.26 dBm 16.000 GHz 1,000 MHz . 34535 G -42.34 dBm
i TT L )1 J

Highest Channel / QPSK

Highest Channel / 16QAM

r l
Ref Level 0.00 d8m  Offset 11.70 dB Made Auto Sweep Ref Level 0.00 dBm  Offset 11.70 d@ Mode Aute Sweep
L Count 100/100 L Count 100/100
1 AvgPwr @1 AvoPur
Limit \rmtk nafis Limit
UPURIDUE_LINE_ARE pARs _10 dERE INE_ARE
SRURIC
-20 dBm
-30 dBm
40 d8 y] 40 g A
: . b o o 1 L] 4 e A
e el st T s
g e
60 dBm -60 dB
70 dBm -70 dBm
80 dam 80 dBm
-20 dBm -20 dBn
Start 30.0 Mz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 16.0 GHz |
[Bpurious Emissions Bpurious Emissions
Range Up | RBW | Fregquency |  Powerabs | ALimit Range low | Rangaup | RBW | Fregquency | Power Abs ALimit
1.000 GHz |_ 1.000 MHz | 931.80155 MHz | ~44.16 dim -31.16 dB 30.000 M 1.000 MHz | 931.89158 MHz |_ ~42.49 dgm |
| 1,700 GHz 1,000 MHz | 167819 Ghz | 593 dbm | -32.03 db 1,000 M 169843 GHz | 24 dam |
1765 GHz | 3.000 Gz | 1,008 MHz 2,53589 GHz | -44,38 dém | -31.38 dB 1,008 M 2,53394 GHz | -43.45 dam |
3.000 GHz | 8,000 GHz 1.000 MHz | & 8,000 GHz | 1.000 MHz | £.94892 G -37.24 dBm |
13.000 GHz 1,000 Mz | 13.000 GHz 1,000 Mz | 648 44,15 dBm |
16.000 GHz 1,000 MHz 18.000 GHz 1,000 MHz 34368 -42.31 dBm | -29.31 dB
[ ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

trul
Ref Lovel dem  Offset 11,70 db Mode 4uto Sweep Ref Lavel dem  Offset 11,70 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
i -20 dBm
=30 dBrm
-40 dBm
ry e o = A =
] B
aalt
-50 d
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 89 335 MHz | 30,000 MHz | 1.000 GHz | 1.000 MHz | 874.55022 MHz 1
| 1.000 MHz 1 4 GHz | 1.000 GHz 1,700 GHz | 1.000 MHz 1.66764 GHz |
3,000 GHz 1.000 Mz | 2.98786 GHz 1.765 GHz 3.000 GHz 1.000 MHz | 2.08416 GHz 0
9.000.GHz | 1.000 MHz 942 GHz | 3.000 GHz 9.000 GHz | 1.000 MHz 6.99542 GHz | -28.27 dB
13.000 GHz 1.000 MHz | 383 GHz | -29.04 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.34983 GHz -41.72 dBm | -28.72 d8 |
16.000 GHz 1.000 MHz 37993 GHz -26.70 dB 13.000 GHz 18.000 GHz 1.000 MHz 6.40034 GHz -30.83 dBm -26.83 dB
i
(T [ il NN W
Date 17247208 Date 821
trum
Ref Lavel dém  Offset 11.70 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
10 AdRE URICHS § INF_ABS
SPURIOUS_ LINE_ABS
-20 dpy
-30 dB
40 dB A
i ot
. S
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz 873.09595 MHz | -47.24 dBm
GHz .700 GHz | 1.000 MHz 1.65890 GHz | -48.05 dBm
z 3,000 GHz 1.000 Mz | 2.94635 GHz
GHz 9.000.GHz | 1.000 MHz 6.95842 GHz |
GHz 13.000 GHz 1.000 MHz | 12.41332 GHz | -41.94 dBm
13.000 GHz 16.000 GHz 1.000 MHz 17.69398 GHz -30.95 dBm
i L1}
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul
Ref Lavel dem  Offset 11,70 dBb Mode Auto Swesp Ref Lavel dém Offset 11,70 dB Mode 4uto Swesp
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 MdRP—fPURIONS LINE ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
B -20 dim
=30 dBrm
40 dBim
A e ~ —
= et o
Sl
-50 d
<70 dBrm
-80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 936.73913 MHz | 6 dBm -33,96 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 963.88556 MHz
| 1.000 MHz 1.67428 GHz | dBm 34,92 di 1.000 GHz 1.700 GHz | 1.000 MHz 1.65260 GHz |
3,000 GHz 1.000 Mz | 2.07575 GHz 71 dBm | -33,71 dB 1.765 GHz 3,000 GHz 1.000 MHz | 2.99403 GHz -46.70 dBm [
9.000.GHz | 1.000 MHz 6.88402 GHz | dBm -28.53 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.97842 GHz | -41.51 dBm -28.51 dB
13.000 GHz 1.000 MHz | 12.35483 GHz | dam -29.02 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.34433 GHz -42.08 dBm | -20.08 dB |
16.000 GHz 1.000 MHz 16.41451 GHz 66 dBm -26.66 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.39152 GHz -30.67 dBm -26.67 dB
i
(T [ il NN W

Highest Channel / 64QAM

truim

Ref Lavel dém  Offset 11.70 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
10 AdRE URICHS § INF_ABS
SPURIOUS_ LINE_A8S
-20 dpy
-30 8
-0 d = =
I PR [t
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 Mz 1.000 ¢ 1.000 MHz 958.60820 MHz | -47.14 dBm
GHz .700 GHz | 1.000 MHz 1.65155 GHz | -47.93 dBm 3 dB
z 3,000 GHz 1.000 MHz | 2.98086 GHz -46,88 dBm -33.88 R
GHz 2.000 GHz | 1.000 Mz 6.59442 GHz | -41,53 dBm -28.53 dB
GHz 13.000 GHz 1.000 MHz | -41.96 dBm .96 dB
13.000 GHz 16.000 GHz 1.000 MHz -30.86 dBm .86 dB
i
I [T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

trul
Ref Lovel dem  Offset 11,70 db Mode 4uto Sweep Ref Lavel dem  Offset 11,70 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
i -20 dBm
=30 dBrm
= Ao || -+ dBm = == A
ow— |
=ppal
-50 d
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 8997.81852 MHz | -47.12 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 891.51674 MHz -47.22 dBm
| 1.000 MHz 1.65! -48.07 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 8 GHz | -48.03 dém
3,000 GHz 1.000 MHz | ~46,75 dBm 7 1.765 GHz 3.000 GHz 1.000 MHz | -46,70 dBm |
9.000.GHz | 1.000 MHz | -41,53 dBm -28.53 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5 | -41,30 dBm
13.000 GHz 1.000 MHz | 132 GHz | -42.05 dBm | -29.05 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.38433 GHz -42.01 dBm |
16.000 GHz 1.000 MHz 43 GHz -30.69 dBm -26.62 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.38743 GHz -30.61 dBm
i
(T il ]
trum
Ref Lavel dém  Offset 11.70 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
10 AdRE URICHS § INF_ABS
SPURIOUS_ LINE_ABS
-20 dpy
-30 8
-0 d e
RS I
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency Power Abs ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 891.03198 MHz | 98 dBm -33,96 dB
SHz .700 GHz | 1.000 MHz 2 4 GHz | dBrn -34,67 dB
z 3,000 GHz 1.000 MHz | 2.98868 GHz 65 dBm | -33.65 R
GHz 9.000.GHz | 1.000 MHz 6.88793 GHz | -41,52 dBm -28.52 dB
GHz 13.000 GHz 1.000 MHz | 12.34733 GHz | -41.98 dBm
13.000 GHz 16.000 GHz 1.000 MHz 17.69982 GHz -30.76 dBm
i
i 0 we

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A4-114 of 118



SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul
Ref Lavel dem  Offset 11,70 dBb Mode Auto Swesp Ref Lavel dém Offset 11,70 dB Mode 4uto Swesp
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
PURICHS | INE ABS 10 MdRP—fPURIONS LINE ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
B -20 dim
=30 dBrm
— = 40 dBm = i
2 pr—. |
i
-50 d
<70 dBi <70 dBrm
-20 der -80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz | dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 987.15392 MHz -4
1.000 GHz | 1.000 MHz 1.69318 GHz | dBm 1.000 GHz 1.700 GHz | 1.000 MHz 1.68233 GHz | -47.97 dém
1.785 GHz 3,000 GHz 1.000 MHz | 2.97798 GHz dBm | c 1.765 GHz 3,000 GHz 1.000 MHz | 403 GHz -46.76 dBm
3.000 GHz 9.000.GHz | 1.000 MHz 6.88092 GHz | dBm -26.30 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.98842 GHz | -40.96 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 12.41882 GHz | dam -28.99 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37433 GHz -41.94 dBm | |
13.000 GHz 16.000 GHz 1.000 MHz 16.40492 GHz dBm -26.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.4 -33.71 dBm -26.71 dB
l i [ Jj

Highest Channel / 64QAM

truim

Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘l’k
10 AdHE URICHS § INF_ABS
SPURIOUS_ LINE_ABS
-20 dpy
-30 8
-40 da A —
-70 dB
-a0 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 MHz 96340080 MHz | -46.87 dBm -33,87 dB
1.000 GHz .700 GHz | 1.000 MHz 1.65050 GHz | -47.85 dBm -34,85 dB
3,000 GHz 1.000 MHz | 2.99815 GHz -46,58 dBm -33.58 R
2.000 GHz | 1.000 Mz 6.86083 GHz | -41,58 dBm -28.58 dB
13.000 GHz 1.000 MHz | 12.37233 GHz | -41.95 dBm
13.000 GHz 16.000 GHz 1.000 MHz 16.39650 GHz -30.68 dBm
1
v

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4-1150of 118




SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul
Ref Lovel dem  Offset 11,70 db Mode 4uto Sweep Ref Lavel dem  Offset 11,70 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
3pds 30 dBm
B
40 Y = i A || -0 dBm — = —
b 5
T el
-60 de -50 d
<70 dBi <70 dBrm
B0 dBr -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz o 635 MHz | -46.94 dBm -33,24 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 964.37031 MHz -47.03 dBm
| 1.000 MHz 1.69773 GHz | -42.95 dBm -29,95 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69948 GHz | 61 dBm
3,000 GHz 1.000 Mz | 2.98045 GHz -46,84 dBm -33.84 R 1.765 GHz 3.000 GHz 1.000 MHz | 2.05864 GHz -46,73 dBm | 0
9.000.GHz | 1.000 MHz 6.58842 GHz | -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.95892 GHz | -4 7 dBm -28.37 dB
13.000 GHz 1.000 MHz | -41.78 dBm | -28.78 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.42282 GHz -42.00 dBm | -20.00 dB |
16.000 GHz 1.000 MHz -30.71 dBm -26.71 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.39243 GHz -30.70 dBm -26.70 dB
i
I i i CARHITN o

Highest Channel / 64QAM

truim

Ref Lavel dém  Offset 11.70 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
10 AdRE URICHS § INF_ABS
SPURIOUS_ LINE_ABS
-20 dpy
-30 8
-40'dg A e
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 981.33663 MHz | -46.94 dBm -33,94 dB
SHz .700 GHz | 1.000 MHz -47.88 dBm -34,88 dB
z 3,000 GHz 1.000 MHz | 2.00321 Gf -46,47 dBm -33,47 R
GHz 9.000.GHz | 1.000 MHz 6.95892 GHz | -41.40 dBm
GHz 13.000 GHz 1.000 MHz | 12.36983 GHz | -41.94 dBm
13.000 GHz 16.000 GHz 1.000 MHz 17.60482 GHz -30.65 dBm
i
I 0N we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

ectrum ]
Reflevel 0.00 dém Offset 11.70 di Mode Auto Swesp Ref Lavel dém Offset 11.70dB Mode Auto Sweep
L Caunt 100/100 SGL Count 100/109
@1 AvgPwr @1 AvgPwr
he P Limit $hack
INE_ARS i, 10 dERP—EPURIONS LINE ABS
SPURIOUS_ LINE_ABS
-20 dBrm
=30 dBrm
. 1 1
fmfﬁ, ' -40 fiem ————
| AR | 2 e Moo A
e .MWMMMW\—# s e T U v i o it
-0 dBm -0 B
70 dam 70 e
80 dam -50 dem
20 dam -9n derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Bpurious Emissions [Spurious Emissions
RangeLow |  Rangeup | RBW | Frequency | Power Abs ALimit Range low |  Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 7i0.56772 MHz -37.14 dbm -24.14 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 720,05247 MHz -35,93 dém | -22,93 dp
1.000 GHz | 1.700 GHz 1.000 MHz | 1.68353 GHz | ~44.13 dBm | -31.13 dB 1.000 GHz | 1.56955 GHz | -32.91 dB
GHz | 3.000 GHz 1.000 MHz -43.73 dém | 1,785 GHz 3.000 GHz 2.44011 GHz [ ll -31.06 di
9,000 GHz 1,000 MHz | -37.30 dém | 3.000 GHz | 2,000 GHz | 6.24952 GHz | -37.08 dBm 24.06 dB
1,000 MHz 44,30 dbm | 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37983 GHz 44,19 dém | gdp |
1,000 MHz -42.28 dBm 13.000 GHz 18.000 GHz 1.000 MHz 16.33451 GHz -42.42 dBm 42 dB
1 i

Highest Channel / 64QAM

&
|
Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘l’k
NE_ABS
AR
MWMNWM"NM
-70 dB
-a0 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 MHz | 867.41870 MHz | -23.88 dBm -10,85 dB
1.000 GHz | 1.600 MHz 1.58788 GHz | -32,
1.000 MHz | 2.16398 GHz
1.000 Mz
9.000 GHz | 00 1.000 MHz | Bm. |
13.000 GHz 16.000 GHz 1.000 MHz -42.12 dBm
‘ i
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Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0078
40 Normal Voltage 0.0083
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0002
-10 Normal Voltage 0.0081 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0090
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:

3. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

4. Note: The frequency fundamental emissions stay within the authorized frequency block.
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A5. LTE Band 5

<For Up Antenna>

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.10 5.19 6.00 6.06
Middle CH 4.41 5.25 5.71 6.14 PASS
Highest CH 4.72 5.01 5.59 6.03
Mode LTE Band 5/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.43 6.52 - -
Middle CH 5.74 6.70 - - PASS
Highest CH 5.94 6.26 - -
SPORTON INTERNATIONAL INC. Page Number : A5-1 of 86
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LTE Band 5 / 10MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB

Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
e aut 30d8 AqQr 2 s e RBW 1D Mz e aut 30d8 AqQr = RBW 1D Mz
@153 view @153 view
o,
['R ¥y S S S S — TRy 0.01- s
1E; 1 1E; y
| \
[ 5
1 A
1504 ! 104 \\|
1E 1E -
GF BZ9.0 MHz Mean Pwr + 20.00 di GF BZ9.0 MHz Mean pwr - 20,00 48
Complementary Cumulative Distribution Function Samples: 133000 Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak |  Crest | 0% | 1%% [ oame [ o0.01% | Mean | Peak |  Crest | 0% | 1% | 01% | o019 |

Trace 1 [ 19.850Bm  25.16 obm 5.23d8 2.3lde 443 4B 5.10 di 5.25 4B Trace 1 [ 2060 cBm 2656 obm 53548 2.a3d8 4.26 dB 5 1% dB 571d8

L ] T wa _ ] [

Middle Channel / 1RB Middle Channel / Full RB

{ Spectrurn |
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
P AL 30.d8 AQT Z2m: & REBW 10 MHz P AL 30.d8 AQT Z2m: & REBW 10 MHz
@153 view @153 view
n n <
DT e e R 0.01- - -
i \
| \
1E 1E
! A
i t
| A
104 T 104 X
1
|
iE. iE. \,
I
OF 06,5 MHz ean Pwr | 20.00 d OF 06,5 MHz Mean Pwr | 20,00 di
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 1 il
Mean | Peak |  Crast | 0% | 1% | oaw [ oose | Mean | Peak |  Crast | 0% | 1 | oame [ oo |
Trace 1 [ 2004 oBm | 24 50 oBm 3.54d8 2.35d8 33648 +.41 db 252 4B Trace 1 [ 20,60 oBm | 26.55 obm $95d8 Z.aida 438 48 525 dB 48

L ] [

Highest Channel / 1RB Highest Channel / Full RB

5 [F Specirum |
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
P AL 30.d8 AQT Z2m: & REBW 10 MHz P AL 30.d8 AQT Z2m: & REBW 10 MHz
@153 view @153 view
L 7 "‘-\_—
n n
0.01- 0,01
] X
1E 1E A
T i
l \
1E-03, 1 1E-03, L
i \
‘I
1E. - 1E. L
CF B840 MHz ean Pyir_+ 20,00 dB CF B840 MHz Mean Pyr | 20.00 0B
Complementary Cumulative Distribution Function Samplas: 0l Complementary Cumulative Distribution Function i
Mmean | pesk | crast | 1o% | 1% | oase | 0.018% | mean | pesk | orast | 10w | ame |
Trace 1 [ 2005 oBm 2505 dBm 493 dB 2.4 da 423 dB. e} 481 dB Trace 1 [ 2072 oBm 26 B2 oBm 597 dB 2.35.da 412 dB
l— l— -

sk

L | L J L
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Lowest Channel / 1RB

LTE Band 5 / 10MHz / 16QAM

Spectrin
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
P AL 30.d8 AQT Z2m: & REBW 10 MHz P AL 30.d8 AQT £ & RBW 10 MHz
@153 view @153 view
o o
0.01- e - 0.01- - -
1
1 ge Y
I \
1E-03, - 1E-03, .‘I
\ |
3 1
iE. Y iE. :
| i
GF BZ9.0 MHz Mean Pwr + 20.00 di GF BZ9.0 MHz Mean pwr - 20,00 48
Complementary Cumulative Distribution Function Samples: 133000 Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak |  Crest | 0% | 1%% [ _oase [ o0.01% | Mean | Peak | Crest | 0% | 1% | 0.a% | 0019 |
Trace 1 [ 1831 gBm | 26.53 oBm 5.62 4B 2.93da $33d8 £.00 dB 5.17 4B Trace 1 [ 1854 gBm | 26.53 oBm 5.958 4 3.0id8 433 48 6.06 di 5.0 48
{ Spectrin |
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
P AL 30.d8 AQT Z2m: & REBW 10 MHz P AL 30.d8 AQT 2 m: & RBW 1D MHz
@153 view @153 view
n, n, =
0.01- - - 0.01- - -
1E L 1E
i
104 i 1£04 \
| |
i
\
1 bl
1E. + 1E.
1
|
OF 06,5 MHz ean Pwr | 20.00 d OF 06,5 MHz Mean Pwr | 20,00 di
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 1 il
Mean | Peak |  Crast | 0% | 1% [ oaw [ oose | Mean | Peak |  Crast | 0% | 1% | g% [ oo |
Trace 1 [ 1830 0Bm | Z5.61 oBm 5.31d8 2.81da 493 4B 571 dk S83d8 Trace 1 [ 2023 oBm | 27 24 oBm 7.01d8 3.07 dB 510 d8 E1sda 5.72 da
& e =
Ref Level 50.00 dom  Offset 1520 06 Ref Level 50.00 dom  Offset 1520 06
P AL 30.d8 AQT Z2m: & REBW 10 MHz 30.d8 AQT Z2m: & REBW 10 MHz
@153 view
=y e .
o = o,
0.01- 0.01-
b
1E | 1E
| \
| \
1E.4 | 1E.4 1
|
e e |
iE. iE.
[
— I —_—
CF B840 MHz ean Pyir_+ 20,00 dB CF B840 MHz Mean Pyr | 20.00 0B
Complementary Cumulative Distribution Function Samplas: 0l Complementary Cumulative Distribution Function i
Mean pesk | Crest | 1oee | 1% | oase [ oo | Msan Peak | crest | 1ome | 1% |
Trace 1 [ 1904 cBm 24 7D oBm i 2.87 da 501 dB 5 56 db 7148 Trace 1 [ 19,61 oBm 26 45 oBm &94d8 2.8Eds 493 d8
JL J J1
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LTE Band 5 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dBm  Offset 15,20 dB

Ref Level 30.00 d&m

Offset 1520 06
P AL 30.d8 AQT 2 ms & RBW 1D MHz P AL 30 dB AQT it & RBW 1D MHZz
@152 view @152 view
o = o
.01+ e RIS .01+ e ST T
1E ' 1E
| |
=4 !l iy
1
|
| \
1E 1E 7
GF B75.0 iz Mean Pwr + 20.00 8

Complementary Cumulative Distribution Function Samples:

Mean | Peak |  Crest | 0% | 1% [ _oame [ o0.01% |
Trace 1 [ 1609 cBm | 24 75 obm 5.66 di Zocan 523 dB £.53 db &.54 4B

30004l

CF B29.0 MHz

Mean Pwr + 2(.00 da

Complementary Cumulative Distribution Function
Mgan | Peak | Crast | 10% | 1% I

Trace 1 [ 19.31 cBm 2650 obm 7.56 d8 3.13dB 5.25d8

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 30.00 dBm  Offset 15,20 dB

Ref Level 30.00 d&m

Offset 15.20 di
e At 30de At = ms e RBW 1D MEz e At 30de At 2 s e RBW 1D MH:
@152 view @152 view
o,
L e T L L e
‘\
1E - 1E
A N
1504 1504 A
A |
£ | £ I
1E ' 1E v
CF B36.5 MHz ean Pwr + 20.00 dB CF B36.5 MHz
Complementary Cumulative Distribution Function

Samples: 139000

Complementary Cumulative Distribution Function

Mean Pwr | 20.00 d8

Offset 15,20 0B

Bamples: 1 1)
Mean | Peak |  Crast | 0% | 1% | oaw [ oose | Mean | Peak |  Crast | 0% | 1% | _oame [ o010 |
Trace 1 [ 16,27 gBm | 24,61 oBm 5.34d8 3.13da EEEED] 574 db 8.00 dB Trace 1 [ 19,65 cBm | 27 15 obm 7.50 48 3.16d8 $57d8 E.70 da 7.28d8
5 [ ctrim [5
Ref Level 50,00 96m

Ref Level 30.00 d&m

Offset 1520 0B
pe At 30d8°  AQT Zm: & RBW 10 MH: pe At 30d8°  AQT Zm: & RBW 10 MH:
(@153 view (@153 view
o,
L R e 0.01-
5
1E 1E o
I \
{ \
54 % - \
L€
| \
i i l
GF B340 MHz ean Py 20,00 dn GF B340 MHz
Complementary Cumulative Distribution Function

Barnples: 130000
Mean__ | pesk | crest | 0% | 1% [ oase [ o1 |
Trace 1 [ 1802 oBm |24 41 oBm 5.40 48 31048 507 4B 5 02 db £.23 dE
—_— -

Gomplementary Cumulative Distribution Function
Mean | Paak 1 Crast | 10% | 1% ||

Mean Pwr | 20.00 d8

Trace 1 [ 18 70 gBm 26 03 oBm 7.34d8 3.07 d8 5,04 dB
b -

sk
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26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH 1.24 1.24 | 3.02 3.03 4.94 4.91 9.67 9.87 - - - -
Middle CH 1.23 1.23 3.02 2.98 4.93 4.94 9.89 9.93 - - - -
Highest CH 1.23 1.24 | 3.00 2.95 4.90 4.88 9.73 | 10.03 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 3.04 - 4.96 - 9.85 - - - - -
Middle CH 1.23 - 2.96 - 4.81 - 9.81 - - - - -
Highest CH 1.24 - 2.97 - 4.96 - 9.97 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A5-5 of 86
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SPORTON LAB.
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Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

=¥
OB w RBW 2050t
{5 % VBW 100 kM= Mode Auto FET
T T
00 MH
0
1] 26.00 diy
. 1.239200000 M
6656}
.
1o

trim
Ref Lavel 30.00 dbm Offset L OB w RBW 20 kHz

be att W B BWI  B32 k= s VBW 100 kHz  Mode Auta FET
SGL Count 100/3100

b Mai

20 BAZ70 MHz
% 26,00 di
T V) 236300000 MH:
10 dam EE \ ! ""r_““
o
10 i

i

40 dam—
50 50
501 d 50
CF 824.7 MHz 1001 prs Span 2.8 MHz GF 824.7 MHz 1001 prs Span 2.8 MHz
Markar I Narkar |
Type | Ref | Tre | | __Function__| Function Resull | Type | Ref | Tre | y-value | __Function__| Function Resull |
] R ndh down 1 M1 1 ndh down
1 nda TL L nda
i 0 factor | T2 i 0 factor |

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

trisrr
OB w RBW 20 kb= RatLavel 50,00 dbm  Ofset 1520 0B w RBW 20 hhz
I= @ VBW 100 kHz  Mods Auto FET W0 s BWY Z s @ VBW 100 kHz  Mode Auto FFT
) .10 i)
5 wan 0 MH B : BB DABA MH
= 26,00 dit ¥ 26,00 dit
pLEL — 1 ):umwmuwrw “,:‘,' - P “ o - 1.2
o d 0 d A
i e 10 diim
-20 dBm : -20 dém — —
1y i e~ — %
A = i
40 dBm—
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs Span 2.8 MHZ OF 836.5 MH2 1001 prs Span 2.8 MHZ
Marker | Markar |
Type | Ref | Tre | X-value Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Fungtion | Function Result
i i 15.32 dam ndp down 12308 MHz w1 i 14,10 dam ndp down 1.2
1 1 o nd8 26,00 d8 L -d.47 dém nde
T2 i  factor 4796 || i - B  factor |

Offset 1520 0b w RBW 20 khz Offset 15.20 0B w RBW 20 hhz
AW e VBW 100 kHz  Mode AutoFET sWT (5w VBW 100 kHZ  Mods Auto FET
Mil1] 16 din Mil1] L dfir
; W, 14900 MM - 10 MHz
= ¥ 26,00 i L nin 26,00
T . ~ B 1.230600000 MHz - L.¥ i, R 1.239200000 MH:
I q togtar @87.0)  lactar P
od od
10 10 e 3
20 dém 20 dém
30 d8m—] L ~ = SN ~
40 dBm—
50 -50
E0d <80 o
CF A48.9 MHz 1001 pis Spon 2.8 Mz CF 848.0 MHz 1001 pts Spon 2.8 Mz
Marker | Markar |
Type | Ref | Tre | X-value Y-value | __Function__| Function Resull | Type | Ref | Tre | X-walue | y-value | __Function__| Function Resull
w1 R 840143 M 16.18 dim B down (OPEE] w1 1 047 5523 12 A1 dim B down
1 847 5345 MH2 nda 26,00 L 476518 MHz 11,25 dBm nda
i B48. 9162 MHz 0 factor | i B4E £21 Mz -11.56 dém 0 factor |
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SPORTON LAB.
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LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

[=) o (]
Offset 1520 0B w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
awr 10 = @ VBW 300 kH:  Mode Auto FET o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
5651 Count 1004100
¥ e
R 16.12 dBm)
> 19640 M 5 ! 104260 MM
26,00 dit 0 26,00 dit
JLEL 2 == 00009 Mk - ~ A s 3.027000000 Mz
q loctar \ 274.7 7 @ toctar 22
od | \ - / .
o |7
i e 3 10 diim
/ |
-20 dBm -20 dm -
30 dBn et
40 dBm—
50 50
501 d -0 o
CF A25.5 MHZ 1001 prs Span 6.0 MHz GF 825.5 MHz 1001 prs Span 6.0 MHz
Sarker I Narkar |
Type | Ref | Tre | X-value 1 Funclion | Function Resull | Type | Ref | Tre | X-walue | y-value | __Function__| Function Resull |
w1 T [ B down w1 1 16,32 dim B down
1 nda TL L 53 dbm nda
i 0 factor T2 i 9.9 dbm 0 factor

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Offset 1520 0B w RBW 100 khz

trim

Ref Lavel 30.00 dbm

Offset 15.20 0B w RBW 100 thz

Wt 16 5 % VBW 300 H=  Mode Auto FET W0 s BWY 10 |55 & VBW 300 kHz  Mode Auto FFT
.18 dim)| 7.96 dim)|
5 i WARL IS 70 MHz B WAEAT10 MHz
S = ¥ 26.00 d| = ' 26,00 d|
10 8 = \ 3.021000000 MH: . Fas ~ ~ B 2 100000 M
Q loctar \1 27 Q tactor 260.9
od o di
4 T 7
i g i
10 - 3 10 dim -
] \
B = e — -20 dam ; T
S W
<301 4B
40 dBm—
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs Span 6.0 MHZ OF 836.5 MH2 1001 prs Span 6.0 MHZ
Marker | Marker |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walug Y-valua | Fungtion | Function Result
i i [ T 16.18 dam ndp down 3.021 MHz w1 i 0364041 M dam ndp down 2,679 Mz
1 1 834.9835 M) -9.9 nd8 26,00 d8 L £34,9955 M) 73 dém nd8 26,00 d8
T2 1 B3E.0045 M) -0.37 dim  factor 277.0 || i B37.0745 M) 7 dBm  factor 2808 ||
ctrir (‘E’\ trisrr (‘E’\
Ref Level 3000 dBm  Offset 15,20 0B w RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 = RBW 100 bz
e vt i0ce  BWT 16 5 % VBW 300 H=  Mode Auto FET o Att W0 s BWY 10 |55 & VBW 300 kHz  Mode Auto FFT
0. T2A00 MM i 1990 MHz
20 20
0 F n 26.00 dit n T 26.00 di
1048 = = ¥ \ 3.003000000 MH: . - - o~ 2.940100000 MH
/  toctar \ 20z 7 G lactar 267.4
- | | - | !
e ¥ 10 dim ¢ L1
\ ! A\
= = T il A\
30 48n =
40 dBm—
-50 -50
~60 df ~60 df
CF B847.5 MH2 1001 prs Span 6.0 MHZ OF 847.5 MH2 1001 prs Span 6.0 MHZ
Marker | Marker |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Fungtion | Function Result
i i (146.8246 M 16.53 dam ndp down 3 w1 i 57 16,43 dam ndp down 25481 WiHz
iy 846.8075 MH2 -3.04 dam nda 1 i -a.66 dam nda 26,00 ds
1 B48.0105 M -3 81 dm 0 factor | T2 i ~4.70 dam 0 factor 2874 ||
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SPORTON LAB.
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LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

trisn
Offset 1520 0B w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
awr 16 == @ VBW 300 kHz  Mode Auto FFT o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
ke
)
BANDO M
20 it 20
26,00 di
985000000 Mz | 905000000 Mz
—_— Al BALY - U (P 1.935000000 MH. - W 1.905000000 MH.
i  foctar 162.7 7 | 166.0)
od . 0 d |
i e 10 diim
I
-20 dBm -20 dém T
~ = A A
_ ~ w/ Wk s A
B!
40 dBm—
50 50
501 d 50
CF A26.5 MHZ 1001 prs Span 10,0 MHz GF 826.5 MHz 1001 prs Span 10,0 MHz
Markar I Narkar |
Type | Ref | Tre | X-value 1 Funclion | Function Resull | Type | Ref | Tre | X-walue | y-value | __Function__| Function Resull
w1 T 627 620 M B down L M1 1 628048 12 97 dam B down ENT
1 nda TL L £24.042 M) 1113 dBm nda
i 0 factor | T2 1 B2E.648 Mbz -11.32 dém 0 factor |

Middle Channel / 5MHz / 16QAM

trisrr
Offset 1520 08 = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 = RBW 100 bz
BWT 180 5 & VBW 300 kHz  Mode Auto FFT BWT 16 = & VBW 300 kHz  Mode Auto FFT
3 it =+ aBm)
5 U000 MH B W7 ATI00 Mz
26.00 d 5,00 d|
i s i 1925000000 Mz T [ & AL 1935000000 Mz
i 169.0 169.7
od o di
/
1)
10 o 10 dinm
i
20 dim : 200 dam
— J ==F A ~ W\ \
il e - - Yo
40 dBm—
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs !il an 10.0 MHz OF 836.5 MH2 1001 prs !il an 10.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i L 1450 dam ndp down +.92E Wiz w1 i 7.478 M 14.4% diim nd down +
1 1 -11.47 d nd8 26,00 d8 L 834,052 M) -11,94 dam nd8
T2 1 11,77 dém  factor 1608 || i 838956 M) -11.18 dém  factor |

Offset 1520 06 w RBW 100 kb= dEm  Offset 15.20 0B w RBW 100 hhz
AW 16 55 @ VBW 300 kHZ  Mods Auto FET a0 dE EWT 19 5w VBW 200 kHZ  Mods Auto FET
151 T mif1) 5 din
% BEGT100 MM &5 64450200 MHz
26,00 1 26,00 it
i +.095000000 MH: . i i . +.075000000 Mz
f 172 q logtar 1742
od od
1o
20 dBm = - AT AT P P
i A it o
40 dBm—
50 -50
E0d <80
CF A46.5 MHz 1001 pis Span 10.0 Mz GF 846.5 MHz 1001 pts Span 10.0 Mz
Marker | Markar |
Type | Ref | Tre | 1 Y-value Function Function Result Type | Ref | Tre | X-walue 1 Y-valug Function Function Result
] R ndh down 09 W w1 1 B 5 1353 dam B down
1 B44.042 MHz 10,63 dBm nda TL L B44.042 MHz 12,69 dBm ndg
i 248938 Mhz -11.33 dBm 0 factor | i B4E G186 Mz -12. 41 dBm 0 factor |
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LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

trisn
OB w RBW 300 khz RatLavel 50,00 dbm  Ofset 1520 06 w RBW 300 kb=
2.6 @ VBW 1 MH:  Mode Auto FET e ate W dE  BWY 126 |5 e VBW 1 MHS  Mods Auto FET
SGL Count 100/100
ke
. LESRE
20 20
—_— — - [ i 9.670000000 MH: - Pl i A B - e e 9.670000000 MH:
i O toctar \ : 7 O toctar Ba:d
[ /
od : o d
10 ; 10 din
20 dém I‘ - =20 dém o
o~ ~ = e C
Bt 20—
40 dBm—
50 50
501 d -0 o
CF A20.0 MHz 1001 prs Span 20,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Markar I Narkar |
Type | Ref | Tre | | __Function__| Function Resull | Type | Ref | Tre | y-value | __Function__| Function Resull |
w1 R ndh down M1 1 15.92 dBm B down
1 nda TL L <1031 dBm nda
i 0 factor | T2 i 9.94 dBm 0 factor |

Middle Channel / 10MHz / 16QAM

trisrr
i OB w RBW 300 kiz Ref Lavel 50.00 dim OB w RBW 300 bRz
jo ALt jode  BWT 12,6 5 - VBW 1 MHz  Mode Auto FFT BWT 2.6 s » VBW 1 MHz  Mode Auto FFT
.09 dhm|
5 P OSA0 MM B PIZ,A0H MM
on di | 26.00 dy
10 8 / A R 9.890000000 MH: . - v - 2 9.930000000 MH
 toctar \ 4.7 i 0
!
od \ o di
i,
i 10 i 1
/ -20 dém - —f
40 dBm—
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs !il an 20.0 MHz OF 836.5 MH2 1001 prs !il an 20.0 MHz
Marker | Markar
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Fungtion | Function Result
Ml i 058 M 1557 dim ndp down 459 e w1 i 16,09 dam ndp down 953 WirE
1 1 nd8 26,00 d8 L -a.60 dam nd8 26,00 d8
T2 1  factor 4.7 || i -4.69 dém  factor |

Offset 1520 0B w RBW 300 khz dEm  Offset 15.20 0B w RBW 300 kb=
AW 2o VBW 1 MHZ  Mods Auto FET a0 dE EWT By o VBW 1 MHZ  Mode Auto FET
M1l
" nip
Y,
= o LB
. q togtar \ q togtar
/
od + T
I\ 3
10 - -
20 dém " =
30 g -
40 dBm—
50 -50
E0d 50 ¢
CF A14.0 MHz 1001 pis Span 20,0 Miiz GF 844.0 MHz 1001 pts Span 20,0 Miiz
Marker Markar
Type | Ref | Tre | X-value 1 Y-value | __Function__| Function Resull | Type | Ref | Tre | X-walue | y-value | __Function__| Function Resull
w1 T E ] 16 39 dim B down RN w1 1 14,77 dam ndh down [CICENI
1 830.185 MMz -8.84 dBm nda 26,00 dB L 11.48 dBm nda de
i 848915 Mhz -9.55 dim 0 factor 854 || i -11.57 dém 0 factor 838 ||

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

et trisn
Ref Level 30.00 dBm  Offset 1520 0B w RBW 20 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
S i0CE BT s @ VBW 100 5H:  Mode Auto FFT o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
Count 100/100 SGL Count 100/100
(@ 10% s b Man
T .61 din A1 i)
> D79, 75090 MMz 5 170 M
niB 26,00 dit T 26,00 dit
—_— U B, A, 1.230800000 Mz - e i O 2.080000000 MH:
Qloctar a70.1 7 q loctar 7.7
o d 0 d -
{ i
10 10 diim -
] \
-0 dim 20 dim + Y— =
PSS g " - > L
40 dam—
50 50
501 d -0 o
1001 prs Span 2.8 MHz MHz 1001 prs Span 6.0 MHz
Markar I Narkar |
Type | Ref | Tre | X-value 1 Y-value | __Function__| Function Resull Type | Ref | Tre | X-walue | __Function__| Function Resull
] L 12,61 dim B down 17 w1 1 025 62 B down
T 1 11,27 d8m nda TL L nda
T2 i -11.16 dém 0 factor T2 i 0 factor |

Middle Channel / 3MHz / 64QAM

OB w RBW 20 kHz

trim

Ref Lavel 50

00 dBm  Offset 15.20 0B w RBW 100 bhz

I= @ VBW 100 kHz  Mods Auto FET W0 s BWY 19 4= % VBW 300 kHz  Mode Auto FFT
9 dhm
i 0B, B30 MHz B
26,00 dit
10 €8 N - R 1.233600000 Mz 5, < s PAY - 2
Qloctar” | 674.2
od S - 0 d
10 r‘ 10 dim
20 dém ! =20 dém — —
oA Jo
40 dBm—
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs Span 2.8 MHZ OF 836.5 MH2 1001 prs Span 6.0 MHZ
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | Y-valua | Fungtion | Function Result |
w1 i 036.6343 MHz 14,09 dim nd down 12336 MHz w1 i 1553 dam ndp down
1 -11.42 d nd8 26,00 d8 L -10.22 dem nde
i 11,66 dEm  factor 7 i -10.20 dm  factor |

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

OB w RBW 20 kHz

trim

Ref Lavel 30.00 dbm

&

Offset 15.20 0B w RBW 100 thz

e VBW 100 kHz  Mode AutoFET o Att a0 dE EWT 19 5w VBW 200 kHZ  Mods Auto FET
SGL Count 100/100
| I
TR 5 dim| mil1] 2 i)
- 47,99 760 MH A 25110 MM
= 26,00 ¢ L 26,00 i
i i 1.239200000 Mz i S e - 2973000000 Mz
7 68,3  loctar \ 285,
i \
od od ;
/
1o
/
20 dém : - —t —
30 dBm— - AT =
40 dam—
50 -50
E0d 50 ¢
CF A48.9 MHz 1001 pis Spon 2.8 Mz GF847.5 MHz 1001 pts Spon .0 Mz
Marker | Markar |
Type | Ref | Tre | K-value 1 Function Function Result | Type | Ref | Tre | 1 Y-value Function Function Result |
w1 T 0379478 M B down 1 w1 1 16,82 dBm B down 29
T 1 8475310 M nda TL L o 55 dam nda
i 848921 Mhz 0 factor T2 i B4E GBS MHz 44 dim 0 factor |

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG813035B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

trisn
Offset 1520 0B w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 06 w RBW 300 kb=
awr 10 = @ VBW 300 kH:  Mode Auto FET o Att W AR BWT 126 s e VBW 1 MRS Mods Auto FFT
SGL Count 100/100
ke
) 1 )
> 0O Mz 5 BES J6A0 MH
26,00 di 26,00 di
5 000D M o = B A 9.850000000 Mz
—_— ; . \ ' 00000 MH. - ¥ = By B50000000 MH.
T 166.6} ' foctar K
{ \ /
od 3 o d
10 1l 10 iy { L
-20 dBm = g -20 dm =
- [V ] .
" b by e i n
-an i ¥
40 dBm—
50 50
501 d -0 o
CF A26.5 MHZ 1001 prs Span 10,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Markar I Narkar |
Type | Ref | Tre | | __Function__| Function Resull | Type | Ref | Tre | Y-value | __Function__| Function Resull |
w1 R ndh down T M1 1 15 56 dam B down
1 nda TL L 10,45 dBm nda
i 0 factor | T2 i -10.15 dém 0 factor |

Middle Channel / 10MHz / 64QAM

trim

Offset 1520 08 = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 w RBW 300 khz
BWT 180 5 & VBW 300 kHz  Mode Auto FFT a0 dE BWT 12,6 s = VBW 1 MHz  Mode Auto FFT
1524 aBm) G dim|
5 W7 0900 Mz B BB, 7090 MM
26,00 d i 26.00 d
e o N ' ||u‘.1!|u|r\uww":\:t- i ‘ e 5 < 0.810000000 M
ad od ! L
1 !
10 10 dim 3
-20 dém e - -
f. r , =
40 dBm—
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs !il an 10.0 MHz OF 836.5 MH2 1001 prs !il an 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value | | Fungtion | Function Result Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i ndp down w1 i 3703 M) 14,86 dim nd down GBL MHE
1 1 g nd8 i 631645 M) -10.81 d8m nd8 26,00 d8
T2 1 E  factor | i 841455 M) -11.49 dém  factor o ||
ctrir (‘E’\ trisrr (‘E’\
Ref Level 3000 dBm  Offset 15,20 0B w RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 w RBW 300 khz
jo ALt jode  BWT 10 2= » VBW 300 kHz  Mode Auto FFT po At a0 dE BWT 26 s - VBW 1 MHz  Mode Auto FFT
Count 100/100
My
] 7 T m
B B6D00 M LGB0 MM
20 20
a i 26,00 diy o 26,00 diy
JLEL = ol o AA = 5, = - A 9.970000000 Mz
= W Fadef 170.9} 7 ' foar B4,
od 0 d -
10¢ - 10 dam L
i A\
20 dbm - \ -20 dm -
[ J ]
-30 dan A e = T—
40 dBm—
-50 -50
~60 df ~60 df
CF 846.5 MH2 1001 prs !il an 10.0 MHz OF 841.0 MH2 1001 prs !il an 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value | Y-value | Fungtion | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Fungtion | Function Result
i i 13,00 dam ndp down $.55E Wiz w1 1 i 14,05 dim nd down
iy -12.65 dam nda 26,00 ds 1 i -12.2a dam nda
1 g e i3 factor 170.9 || 72 1 -12 50 dBm i3 factor |
] " |8 "
SPORTON INTERNATIONAL INC. Page Number : A5-11 of 86
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<auaniaa. FCC RF Test Report Report No. : FG813035B
Occupied Bandwidth
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM
Lowest CH 1.10 1.09 2.72 2.72 4.49 4.48 9.01 9.01 - - - -
Middle CH 1.09 1.10 2.75 2.73 4.48 4.49 9.03 9.05 - - - -
Highest CH 1.10 1.1 2.72 2.73 4.47 4.49 9.01 8.97 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 - 2.72 - 4.49 - 9.07 - - - - -
MiddleCH | 1.09 | - | 273 | - | 450 | - | 907 | - - - - -
Highest CH 1.09 - 2.72 - 4.47 - 9.05 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A5-12 of 86
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<auaniaa. FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

C= ‘
Offsat 1520 06 w RBW 20 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 20 hhz
awr 245 @ VBW 100 kH:  Mode Auto FFT o Att W dE BWY  B32 |5 e VBW 100 kH:  Mods Auto FET
Count 1004100
(@155 Mz
20 ' 20
0 r HIBH9 M| o
LH = L 10 dam P A 7|
i
\
od - o d
I Y \
/ \ i
10 { 10 dan -
/ / \
! -20 dém
50 50
501 d -0 o
CF 824.7 MHz 1001 prs Span 2.8 MHz 1001 prs Span 2.8 MHz
Markar | |
Type | Ref | Tre | Y-value Funclion Function Result | 1 Y-valug Funclion Function Result |
] T 12,94 dim 1236 dim
T1 1 9:39 dBm Dce Bw 1.099300699 MHz 82414895 MHz .15 dbm Dce Bw 1.09090B091 MHz
T2 i 7.87 dém | 82 Mz 7.59 dim |

Offset 1520 0B w RBW 20 khz

Ref Lavel 30.00 dBm  Offset 15.20 0B w RBW 20 thz

Wt 2y @ VBW 100 kH:  Mods Auto FET o Att W0 R BWI  E3Z s e VBW 100 kH:  Mode Auto FFT
S0 Count 100/100 5651 Count 1004100
@10 Max [@ 355 ian
Iy BT
B0 7200 MHz BARLSGAD0 MHz
20 20
0 = IeE B 1.00011 LEER Mz o 1.094300699 Miay
10 48 = sa = s - 10 dam: — -
od : - 0 d ,
/ \ /
/ \ / \
i / ; 10 i i .
/ f h
. | | J \
20 dim : \ R e
P W LW .
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs Span 2.8 MHZ OF 836.5 MH2 1001 prs Span 2.8 MHZ
Marker | Markar |
Type | Ref | Tre | X-walue | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 0 16.33 dam w1 i 365643 Mz 15 39 dam
1 1 8,69 dsm 2ee Bw 1.098111888 MHz 31 i 85175 MHz .29 dim 2ee Bw 1.099300699 MHz
T2 1 8.29 dbm T2 i 5105 Mz .01 dim |

Highest Channel / 1.4MHz / 16QAM

& [
Offset 1520 0b w RBW 20 khz RatLavel 50,00 cbm  Ofset 1520 0B w RBW 20 hhz
o At ST 245 @ VBW 100 kHz  Mods AutoFET o Att a0 dE EWT 2y VBW 100 kH:  Mode Auto FET
SGL Count 100/100 Count 100/100
b Mar P Man
o
F AL08400 M
« = 1102097902 MH2| = E
20 a8 - 10 gam = -
i J I o J I
/ \ b \
10 ! '\ -10 dEm i +
/ | ; /
s =A — =7 20 dém { -
30 480 - e =
40 dam 40 dliim —
50 -50
E0d 50 ¢
CF A48.9 MHz 1001 pis Spon 2.8 Mz CF 848.0 MHz 1001 pts Spon 2.8 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | y-value |__Function | Function Resull |
] T 046 048 MMz 12,87 dim w1 1 12 43 dim
T1 1 8.33 dbm By L 7.43 dBm Dce Bw 1.107652308 MHz
T2 i 7.54 dém | i 7.37 dbm |

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<auaniaa. FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Offset 1520 0B w RBW 100 khz
e att a0 s BWT 16 |5 & VBW 300 kHz  Mode Auta FFT

Ref Lavel 30.00 dBm Offset 15.20 0B w RBW 100 thz
be att 0 R BWT 16 = s VBW 300 iHz  Mode Auta FFT
Count 1004300
b Mai

10 dar

-20 dfim—

Ep i

40 clfim—

50 50

501 d -0 o

CF A25.5 MHZ 1001 prs Span 6.0 MHz GF 825.5 MHz 1001 prs Span 6.0 MHz

Markar I Narkar |

Type | Ref | Tre | |__Function | Function Resull | Type | Ref | Tre | Y-value |__Function | Function Resull |
ot 1 Ml 1 15.77 clam
T 1 Dce Bw 2.7152B4715 MHz TL L 9,46 dBm Dce Bw 2.7152B4715 MHz
T2 i | T2 i B5465 Mz 9,08 dém |

Middle Channel / 3MHz / 16QAM

=¥
Offset 1520 08 = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 = RBW 100 bz
Wt 16 5 % VBW 300 H=  Mode Auto FET o Att W0 s BWY 19 4= % VBW 300 kHz  Mode Auto FFT
S0 Count 100/100 5651 Count 1004100
@10 Max [@ 355 ian
a0 1 i V0 MM
B el ¥ = & 227 M
JLEL 2 = 10 dam ia A b= =
/ |
/ b
i ] i 1
/ §
/
i y 10 i /
B - — -20 dim —
<30 Bn . W W SX »
40 df
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs Span 6.0 MHZ OF 836.5 MH2 1001 prs Span 6.0 MHZ
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Function | Function Result |
i i 035 ap 16.18 dam w1 i 368436 Mz 16,00 dam
1 1 18.37 dsm 2ee Bw 2. T4SEEATAE MHZ 31 i 35.13936 MHZ 9.02 dim 2ee Bw 2727272
T2 1 3,78 dbm | T2 i B37.86663 Mz .50 dim |

Highest Channel / 3MHz / 16QAM

= | = |
Offset 1520 06 w RBW 100 kb= Rat Lavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
o att AW 16 55 @ VBW 300 kHZ  Mods Auto FET o Att a0 dE EWT 19 5w VBW 200 kHZ  Mods Auto FET
SGL Count 100/100 Count 100/100
b Mar P Man
20 4 0
10 08 = - — 10 g8 =
o d - - 0 d
1o ‘\ /
|
30 480 = - o
40 dam
50 -50
E0d 50 ¢
CF A47.5 MHz 1001 pis Spon .0 Mz GF847.5 MHz 1001 pts Spon .0 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | y-value |__Function | Function Resull |
w1 R ’ 1697 dam w1 1 B46.2173 MHz 15 43 dim
T 1 10,73 dBm By 2721276 L 34512136 MHz 3.33 dbm Dce Bw 2.733266723 MHz
T2 i 9.12 dém | 1 548 B5465 Mz 9.02 dém |

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=)
Offset 1520 0B w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
S i0CE BT 16 == @ VBW 300 kHz  Mode Auto FFT o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
Count 1004100
(@155 Mz
1449 dam) 261 i
1100 Mz 01000 Mz
0 20
a e 140G MHE o ' § Fa4 76 MH|
10 8 Hopcen = = 10 g LN AT S
! | by
| /
od - 0 d -
\ 7
| /
i e L 10 diim i L
L \
20 dim + 3 -20 dm 1
. 7 o L £, B AV
30 gy - = e x 30 B
40 clfim—
50 50
501 d -0 o
CF A26.5 MHZ 1001 prs Span 10,0 MHz GF 826.5 MHz 1001 prs Span 10,0 MHz
Markar I Narkar |
Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | y-value |__Function | Function Resull |
] T 1243 dim w1 T 12 A1 dim
T 1 9.04 dBm Dce Bw 4.4B5514486 MHz TL L 2 dam Dce Bw 4.475529476 MHz
T2 i 9.28 dém | T2 i 7.99 dim |

Middle Channel / 5MHz / 16QAM

=¥
Offset 1520 08 = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 = RBW 100 bz
Wt 10 = @ VBW 300 kH:  Mode Auto FET o Att W0 s BWY 10 |55 & VBW 300 kHz  Mode Auto FFT
S0 Count 100/100 5651 Count 1004100
@10 Max [@ 355 ian
1l .
1959200 MHz
20 20 sy
= “ e v o I y §AIGE 14416 MH?
o8 & b B - = = 10 d8m: = i <t = Ly -
/ I\ I
i { o ‘
| |
i 10 i
! \
20 dim +
= v = 7 =
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs !il an 10.0 MHz OF 836.5 MH2 1001 prs !il an 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
M1 i 14.75 dim w1 i 42 14.22 diim
31 1 9.36 dsm 2ee Bw 4.4TSE294TE MH2 31 i 4,64 dim ce Bw
T2 1 .93 dbm | T2 i 9.41 dim |

Highest Channel / 5MHz / QPSK

& [
Offset 1520 06 w RBW 100 kb= Rat Lavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
o att AW 16 55 @ VBW 300 kHZ  Mods Auto FET o Att a0 dE EWT 19 5w VBW 200 kHZ  Mods Auto FET
SGL Count 100/100 Count 100/100
b Mar P Man
50 dbim)| T 17 dF
2 4. 70200 MHz ¥ 27000 MMz
L o ' DaAEE MHE L il e B 5400 W6 M
A T s Ay X P
20 a8 10 g8 - -
T |
o T ! 0 d
I \ /
10 f A / \
/ \ \
) | / \
7 v | ¥
50 -50
E0d 50 ¢
CF A46.5 MHz 1001 pis Span 10.0 Mz GF 846.5 MHz 1001 pts Span 10.0 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | y-value |__Function | Function Resull |
] T 844,700 M 12,60 dim w1 1 46 37 Mhz 13.17 dim
T1 1 9:31 dBm By L 9,03 dbm Dce Bw 2
T2 i .08 dBm | i .04 dim |

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

S| [=)
Ref Level 30.00 dBm  Offset 1520 0B w RBW 300 khz RatLavel 50,00 dbm  Ofset 1520 06 w RBW 300 kb=
S i0CE BT £l @ VBW 1 MH:  Mods Auto FET o Att W AR BWT 126 s e VBW 1 MRS Mods Auto FFT
Count 1004100
(@155 Mz
20 M 20
10 8 = — 10 dam o e
- - \
/ | \
| X \
i e : 10 diim :
f / \
-20 dBm f -20 dém = ! =
AR == 2dEm -
40 clfm—
50 50
501 d -0 o
CF A20.0 MHz 1001 prs Span 20,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Markar I Narkar |
Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | y-value |__Function | Function Resull |
] L 16.28 dim M1 1 16 53 dim
T1 1 8.87 dBm Dce Bw $.010965011 MHz TL L 9.16 dBm Dce Bw $.010965011 MHz
T2 i 9.37 dém | T2 i 9.5 dim |

Middle Channel / 10MHz / 16QAM

=¥
Offset 1520 08 = RBW 300 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 w RBW 300 khz
BWT & s - VBW 1 MHz  Mode Auto FFT po At a0 dE BWT 6 s - VBW 1 MHz  Mode Auto FFT
S0 Count 100/100 5651 Count 1004100
O [@ 355 ian
1 o dam|
5 i PAZ A0 MM = naz :
o A 7 Ot i = G.0A096T0I 1 M J SOS0H49051 MHz
10 48 , d L nan 10 dam: p = = = ¥
/ \
i i |
! \ \
| \
i ] 10 i - L
/ \ / |
- A - ~21<dim = x
— -0
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs !il an 20.0 MHz OF 836.5 MH2 1001 prs !il an 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 2.904 M w1 i 1597 dam
1 1 10.22 dsm 2ee Bw 9.030869031 MHZ 31 i 9,85 dim 2ee Bw .050949051 MHZ
T2 1 10.31 dim | T2 i .97 dém |

Highest Channel / 10MHz / 16QAM

=¥
o att Mode Auto FET
SGL Count 100/100
W P
i
ih WHZ. 1020 MHZ
. T Q0100890 )Y Mz
10 g8 - T
\
od |
f
10 !

Ref Lavel 30.00 dbm

Offset 15.20 0B w RBW 300 thz

o Att a0 dE EWT 26 e VBW 1 MHZ  Mode Auto FET
Count 100/100
P Man
20 t
X
10 g8 . -
LT ! !
10 dein

CF A14.0 MHz 1001 pis Span 20,0 Miiz GF 844.0 MHz 1001 pts Span 20,0 Miiz
Marker | Markar |
Type | Ref | Tre | Y-value |__Function | Function Resull | Type | Ref | Tre | y-value |__Function | Function Resull |
] L 41 dim M1 1 1621 dam
T1 1 10.34.dBm By $.010965011 MHz L 9,95 d& £.9710280971 MHz
T2 i 9.94 dBm 1 944 dim

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Ref Level 3 dim  Offset 1520 0B w RBW 20 khz
e att s BW 2= VBW 100 kHz
S6L Count 100/100

Mode Auto FFT

dEm
0 d8

Offset 15.20 0B w RBW 100 thz

BT 16 | & VBW 300 kHz  Mode Auta FET

Count 1004300

[@ 355 ian
1l
] ks 20
= e By 101 LEE0 M L X
10 48 Y i A = A 10 dam: N = W <
i / |
o di 0 di -
10 "‘ 10 dim { A
1 } 20 dam
W " ™ | __ b a =
40 dim—
-50 -50
~60 df ~60 df
CF 824.7 MH2 1001 prs Span 2.8 MHZ OF 825.5 MH2 1001 prs Span 6.0 MHZ
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
Ml i 024.2572 M) 15,02 dim w1 i 4.5 15.79 dam
Tl iy 524.16894 1 .69 dam oce Bw 1.088111888 MHz 1 i E tHz .08 dim oce Bw 2721278
T2 1 825 25105 M) 7,80 dBm 72 1 526 BE465 MHz 7.49 dim

| ! ] ( ]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

(=)
Offsel 1520 0B = ABW 20110 Ref Lavel 50,00 dbm  Ofsel 15.20 08 = RBW 100 11-
ST 2uF @ VBW 100 kHz  Mode Auto FFT o ALt a0 dE EWT 1945 e VBW 300 kHZ  Mode Auto FFT
SGL Count 100/100 Count 100/100
(@158 Ma k Man
71631020 M 990 M
20 20
a e Bwe 111 LEHR MHE| o 6 73 MHE|
ALz , 73 _— 2
JLEL adds - 10 dam 3
i \ 7
/ X
o d . - 0 d £
/ \ ! \
i 4 o e \
1 7 T 10 die T T
/ / \
20 dbm 1 /
\ | = = e T
30 - A Y i \ f
-50 -50
~60 df ~60 df
LSEEIGT Mtz 1001 prs Span 2.9 MHz {cF 836.5 mhz 1001 prs Spian .0 Mkz
Marker | Marker |
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i 14,11 dam w1 i 365099 Mz 15.40 diim
Tl iy 7,67 dam oce Bw 1.088111888 MHz 1 i 3,77 dem oce Bw 2733266733 MH2
T2 1 557 dBm | Tz 1 819 dBm |

Highest Channel / 3MHz / 64QAM

=¥ =¥
Offsat 1520 06 w RBW 20 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
awr 245 @ VBW 100 kH:  Mode Auto FFT o Att a0 dE BWY 19 4= % VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 15 ar
= wan. i
[ Je B 1099706294 MH| L
ad 1 od B
/ [ \
10 - 10 dli ]
Y ] T
20 dém ‘I 20 dém .‘ -
30 dBm— —em —— - e - e
50 -50
E0d 50 ¢
CF A48.9 MHz 1001 pis Spon 2.8 Mz GF847.5 MHz 1001 pts Spon .0 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value |__Function | Function Resull | Type | Ref | Tre | X-walue | y-value |__Function | Function Resull |
] L 12,68 dim M1 1 12 53 dim
T 1 7.45 dBm Dce Bw 1.09370 TL L 145 9.24 dbm Dce Bw 272127
T2 i 5.08 dm | T2 i 548 B5663 Mz .36 dim |
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LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=)
Offset 1520 0B w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 06 w RBW 300 kb=
awr 10 = @ VBW 300 kH:  Mode Auto FET o Att W AR BWT 126 s e VBW 1 MRS Mods Auto FFT
Count 1004100
(@155 Mz
20 20 o
e ! I B e 0071 MHE|
X e \
10 ¢ el 8 10 g = =
| b \
- 7 T s D
i e L 10 diim 1
20 dim " -20 dom -
- i — i WA
A= L i =
40 clfim—
50 50
501 d -0 o
CF A26.5 MHZ 1001 prs Span 10,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Sarker I Narkar |
Type | Ref | Tre | |__Function | Function Resull | Type | Ref | Tre | y-value |__Function | Function Resull |
w1 R Ml 1
T 1 Dce Bw 4.4B5514486 MHz TL L B24.4446 MHz §.070925071 MHz
T2 i | T2 i B33 5155 MAz |

Middle Channel / 10MHz / 64QAM

=¥
Offset 1520 0B w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 06 w RBW 300 kb=
awr 16 5 % VBW 300 H=  Mode Auto FET o Att W dE  BWY 126 |5 e VBW 1 MHS  Mods Auto FET
S0 Count 100/100 5651 Count 1004100
@10 Max [@ 355 ian
5y ) 1
W20 Mz B2 7000 Mz
0 20
0 e By 4 AGHEDAIIH MH| o e i By GOT0GZHIT T M
! ll )
od T 0 d
| L-
10 L 10 dim A
\ " _—
¥ = =
s o LU e i
-50 -50
~60 df ~60 df
CF B36.5 MH2 1001 prs !il an 10.0 MHz OF 836.5 MH2 1001 prs !il an 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Function | Function Result |
i i 4.632 M 13.27 dam w1 i & 1611 dam
1 1 834,25225 M .27 dsm 2ee Bw 4495504496 MHZ 31 i .75 dém 2ee Bw 9.070929071 MHZ
T2 i 838.74775 M 7.79 dim | T2 i 4.5 dim |

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

triic == [=)
et Level O dBm  Offset 1520 0B w RBW 100 kA= Rat Lavel 50,00 dbm  Ofset 1520 0B w RBW 300 kb=
o att 30da AW 16 55 @ VBW 300 kHZ  Mods Auto FET o Att a0 dE EWT 26 e VBW 1 MHZ  Mode Auto FET
SGL Count 100/100 Count 100/100
b Mar P Man
20 2t na
e ‘ b e by ¥ 9050949051 MHY
A = 1 ¥,
20 a8 -t e : - 10 g8 R - e = v
f \ \
od ! od L
|
o 10 dEimy
10 7 ¢ 10 el 7
/ | I
= ¥ T
Y 1 L/ \ -
50 -50
E0d 50 ¢
CF A46.5 MHz 1001 pis Span 10.0 Mz GF 844.0 MHz 1001 pts Span 20,0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value 1 y-value |__Function | Function Resull | Type | Ref | Tre | X-walue r-value |__Function | Function Resull |
w1 R 7 7] 12,12 dim M1 1 847 536 MKz 13,59 dim
T1 1 7.53 dBm By L B39.4845 MHz 3.33 dbm Dce Bw 9.050945051 MHz
T2 i .74 dBm | i 48 Mz 8,68 dém |
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LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

—
) =
Spectrur 1%

Ref Level 30,00 dém  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 15.20 dB Made Auto Sweep
SGL Caunt 100/100 SEl Count 100/100
(@1 fvaPwr @1 AvgPwe
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-0 dam s W 4 50 dBm \\ p
§ B [ = == V \.A\J e = ]
60 dBm 50 dBm
Start B15.0 Miz 3003 pts Stop 826.0 MHz |||l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions | Spurious Emissions
__Rangelow | Rangeup | RBW | Power Abs | Rangelow | Rangeup | RBW | Froquency |  Powerabs |
HL5.000 Mz 23,0004 100,600 krz -46.12 dm (T ®47.000 MHz | 849.000 MRz | 100000 kHz | §48,76124 MHZ | 20.12 dBm |
A s SRROTI M SILIB0 K5 2o Bl 949,000 MHz 85 Mz 20,000 kkz £849,00749 MHz -28.45 dBm | -15.45 d8
4.000 MHz | 826.000 MH: 100.000 kHz 20.36 dam 850.000 MHz MHz 100,000 kHz B50,57443 MHz -44.98 dim -31.94 dB
T - —
L J [ ( ]
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—
) =
Spectrum 'S
Ref Level 30,00 dim  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 15.20 dB Made Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr
Limit §heck 3 A
20 BL;\"" FPURIOUS NE_ABS 20 d|B’i_1_)=" 3 INE_ABS n
10 dem e 10 -jBr-“"""'I "'M\
|
ode f ¥ 0 riE\n"i :
| |
-10 dm d ‘ -10 dpm 0
| SPLRIGUS LINE_ABS | \ ‘l
-20 dém ‘l T 20 dgem
-30 dam J "*.\.‘ m’{!am ‘
-49 dBm 2 40 dBm \ -
AU M
-50 dan "/ ‘\J e, Mg
50 dam 50 dBm i Tr—
e O
-60 dBm 50 dBm
Start B15.0 MHz 3003 pts Stop 826.0 MHz ||[[5tart 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions ‘Spurious Emissions
___Range Low Rangeup | REW | Power Abs | Range Low Range up | RBW | Fraquency | pawerabs | alimit
HL5.000 Mz G23.000 MM | 100,600 krz -38.25 dbm (T ®47.000 MHz | 849.000 MRz | 100000 kHz | §48,20371 MHZ | 1245 dBm |
£23.000 MHz 824,000 M 20.000 kHz dBm 545,000 MHz J 30,000 kiz 84903447 Mz 35,60 dBm | i
0 MHz |__626.000 MH2 100.000 kHz 558 34 dim 850.000 MHz B60.000 MHz 100,000 kHz B50,00500 MHz -39.10 dém -26.10 dB
T - —
L J L | ]
B i 19 2 - E.201 a5t
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LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

—
o
Spectrum | v
Ref Level 30.00 dim  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 15.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit fheck T =
20 BL:E“‘ FPURIOUS NE_ABS - 20 dIBVI’:’"' FPURIDUS INE_ABS
\ N
10 dBm 'F | 10 dBrm ! “
[ ||
0 d8 i 0 dBm —
-10 dam h;l
-24 dém . T
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2 I ——1 P (L, T TR P |
-60 dam -50 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions | Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | vowerabs | Rangelow |  Rangeup | RBW | Froguency | pawerabs |
B15.000 MHz 923,000 M 100.000 kHz g z -45.80 dém [T 847.000 MHz | 849.000 MHz | 100,000 kHz | 848, 76723 MHz | 19,50 dBm
£23.000 M4z 24,000 M 20.000 kHz -p Bm 949,000 MHz &g Mz 20,000 kkz 849,00250 MHz 29,41 dBm |
4.000 MHz | 826.000 MH: 100.000 kHz 5075 20.08 dam | 850.000 MHz MHz 100,000 kHz B50, 56444 MHz -39.76 dim -26.76 dB
T - —
. | l L (]
2 d = e 1E :56:1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—
o
(Shectrum [=)
Ref Level 30.00 dim  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 15.20 dB Made Auto Swaep
SGL Caunt 100/100 SGL Count 100/100
(@1 AvgPwr
Limit fheck 3 A
20 BL:E“‘ FPURIOUS NE_ABS 20 dls’i_:_n'- 3 INE_ABS n
10 dBrm: /“- .t 10 o el -\
08 f i 0 o i
| |
-10 dm } ! -10 dfm 1
| sPiRIGUS LINE_ABS |’ \ \
-24 dem L -20 dBm l‘
-30 dam J ",}..W Bim
49 dBm = o~ 40 dBm
e (' B
50 dam r m
50 dan — 50 dem T e —
-60 dBm -50 dBm:
Start B15.0 Miiz 3003 pts Stop 826.0 MHz |||l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions ‘Spurious Emissions
__Range Low Range Up | RBW | Power Abs | Rangelow | Rangeup | RBW | Fraquency | pawerabs | aLimi
§15.000 MHz §23.000 MHz | 100.000 kHz 39.93 dém [ 847.000 MHz | §49.000 MHz | 100.000 kiz | 848,10190 Mhz | 11.68 dBm -18.32 dB
£23.000 M4z 24,000 M 20.000 kHz -34.25 dBm 249,000 MHz s 20,000 kHz £43,03247 Mz ~32.94 dBm |
0 MHz |__626.000 MH2 100.000 kHz 11.48 dam 850.000 MHz B60.000 MHz 100,000 kHz B50,00500 MHz -40.22 dim
L I (
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LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

—
] o
Spectrum | v
Ref Level 30,00 dém  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 15.20 dB Made Auto Sweep
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency |  Pawerabs |
815000 MHz §23,000 M 100.000 kHz 822;36464 MHz -46.34 dém l 247.000 MHz 549,000 MHz 100.000 kHz 848,72525 MHz
B23.000 Wiz | 824,000 M Lm0 ks g St 240,000 MHz | BSD,000 MHz | 20,000 kHz | £43,00150 MKz |
4.000 MHz | 626.000 MHz 100,000 kHz 824.27 850.000 MHz MHz 100,000 kkz B50,49451 MHz
T

Lowest Band Edge / Full RB Highest Band Edge / Full RB

—
)
Spectrum | ]
Ref Level 30,00 dim  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 15.20 dB Made Auto Sweep
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Start 815.0 MHz 3003 pts Stop 826.0 MHz |||l Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
| Rangelow | Rangeup | RBW | | powerabs | Rangelow |  Rangeup | RBW | Froguency | pawerabs | aLimi
HL5.000 Mz G23.000 MM | 100,600 krz -42.16 dBm T 847.000 MRz | §49.000 MMz | 100.000 knz | 848,06394 MHz | 10,94 dBm -15,06 d&
SEafupMa: | e2h000 2L.000 ke 138,44 dary 949,000 MHz - 20,000 kHz B49,00749 MKz -33.89 dBm | 59 d8
0 MHz | 626.000 MHz 100,000 kHz OF 10.31 dBm 850.000 MHz B60.000 MHz 100,000 kkz B50,11489 MHz -41.04 dBm .04 dB
T - —
L _J | | -
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LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
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__Rangelow | Rangeup | REW | Powerabs | atimit | Rangelow | Rangeup | RBW | Fraquency | pawerabs | aAlimit
B15.000 MHz 923,000 M 100.000 kHz -47.79 dém -34.79de |\ 346,000 MAz | §49.000 MAz | 100000 krz | 48, 78571 MHz | 20,30 dBm
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__Range Low Range Up__| REW | Freguency | vpowerabs | Range Low RangeUp | REBW | Fraguency | Powerabs | Alimi
B15.000 MHz 823,000 MHz | 100.000 kHz -34.00-dém [T 846.000 MHz | 849.000 MHz | 100,000 kHz | §47,34955 Mz | .66 dBm -21.34 d&
e T T MR - ) F SIROTD Lz 3L 4edn 1o dh 849,000 MHz 30,000 kHz £43,00050 WKz -30.37 dém -17.37 dB
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